
tpomag.com
JANUARY 2019

Creative
Problem-Solving

HOW WE DO IT:

Flushing a Lake Michigan 
water intake | 30

SUSTAINABLE OPERATIONS:

Small but profitable 
solar energy | 20

Ronald Mobley
Chief Operator
Central City, Ky.

A KENTUCKY PLANT MEETS THE CHALLENGES OF 

AN AGING WORKFORCE AND EXCESS CAPACITY | 36

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

IN MY WORDS:

A new operator 
training resource | 42



PERISTALTIC 
METERING 
PUMP 

BUILT RUGGED ENOUGH TO HANDLE THE MOST DEMANDING 
MUNICIPAL WATER AND WASTEWATER TREATMENT ENVIRONMENTS. 

PRECISION 
TURNDOWN 

,., 10,000:1 with High Resolution Motor 
V Speed Adjustment 

VARIABLE ,., . 0002 to 33. 3 GPH (. 0007 to 126 LPH) FLOW RATE V 
[...]
approaches that would enable the city to continue to thrive. As EPWater 

observes the 75th anniversary of its Robertson Water Treatment Plant, the 

city’s utility is now at a similar crossroads. Over the next three decades, 

El Paso is expected to grow to 1.3 million people. That growth comes with 

a responsibility to ensure a sustainable supply of high-quality water. 

tpomag.com/featured

COMBATING WET WIPES

A Viral Campaign
A series of strikingly illustrative photographs from the 

removal of a massive pump blockage recently brought a 

spike of public attention to Charleston, South Carolina’s 

so-called “flushable” wipes problem. After noticing rising 

levels and determining a blockage was the cause of a backup 

in one of its 100-foot-deep wet wells, Charleston Water 

System contracted a diving team to jump in and remove the 

blockage. Read about the diving operation and Charleston’s 

social media campaign in this online exclusive article. 

tpomag.com/featured

Visit tpomag.com and sign up for 

newsletters and alerts. You’ll get exclusive 

content delivered right to your inbox and 

stay in the loop on topics important to you.

Emails & Alerts

 Join the Discussion

Facebook.com/tpomag 

Twitter.com/tpomag

RECLAIMED WASTEWATER 

Key to Conservation
As the wastewater collection and treatment agency as well as 

the water distribution agency for its service area, the Orange 

Water and Sewer Authority has found a way to conserve water 

by reclaiming wastewater and using it in situations where regu-

lar water might have been used instead. Treated effluent from 

the authority’s wastewater treatment plant is sent back to the 

campus of the University of North Carolina at Chapel Hill, 

where it’s used for irrigation and for chilled water in climate 

control systems. 

tpomag.com/featured

mailto:@tpomag.com


tpomag.com    January 2019   11

www.chopperpumps.com


W
hen Orren West asked his friends at the 

Water Environment Federation’s Tech-

nical Exhibition and Conference what 

they thought about a job offer he was 

considering in the fall of 2012, the feedback was strong 

and uniform: It was a once-in-a-lifetime opportunity.

From the late 1960s through the early 1980s, many 

clean-water operators took the technical challenge and 

joy of starting up a greenfield plant. Not many have that 

opportunity today, but West got it when he signed on as 

the first superintendent of the new 28 mgd (design) North-

ern Treatment Plant at the Metro Wastewater Reclama-

tion District in Denver.

The advanced facility lies 20 miles north of Metro’s 

220 mgd Robert W. Hite Treatment Facility. The North-

ern plant, Metro’s first and only satellite treatment facil-

ity, was built to serve a growing population north of 

Denver. “My friends confirmed my feeling that it was a 

once-in-a-lifetime opportunity,” West recalls. He phoned 

and accepted the position from his hotel room at WEFTEC.

 

UP THE RANKS
West began his clean-water career in Texas in 1988 

as an operator in the city of Luling. “I knew nothing 

about wastewater until I took the job, and I knew right 

away that I could make a career out of it,” he says. Two 

years later, he went to the Austin Water Utility as a waste-

water operator. In 2001, he became a supervisor. Three 

years later he moved up to plant superintendent, and 

three years after that he became a division manager.

In 2012, he got a call from engineers at Denver Metro 

who were working on the still-in-predesign Northern 

plant. “I was not considering leaving Austin Water, but 

I started doing the research, learning more about Metro 

Up From the Rubble
ORREN WEST AND HIS DENVER METRO TEAM EXPERIENCED THE JOYS AND STRESSES 

OF STARTING UP A BRAND-NEW WASTEWATER TREATMENT FACILITY

STORY: Steve Frank

PHOTOGRAPHY: Carl Scofield

wastewater: OPERATOR

top performer

Orren West, superintendent of the Northern Treatment 

Plant, Metro Wastewater Reclamation District



tpomag.com    January 2019   13

and this new facility,” West says. “The first thing that really stood out was 

that they were hiring the superintendent before they ever broke ground.”

When he came for his interview, “The first place I drove was right here 

to the site. All that was here was a chain-link fence and sign saying, ‘Future 

home of Metro facility.’ During the interview, I talked about being an oper-

ator and having an operator’s background. ‘I’m not a construction inspector,’ 

I said. And they said, ‘That’s not what we’re hiring you for. We want an opera-

tor on site all day, every day during construction.’” He joined Metro in late 2012.

“I was on site here when there was nothing but grass, rubble and one lit-

tle trailer sitting right about where the administration building is,” West 

says. Metro integrated him into the construction oversight team as plant 

superintendent. The contract was design-build. West wasn’t the decision-

maker for construction, although he made some suggestions. His real job 

was to learn and understand the plant he would soon run.

 

STAFFING UP EARLY
The Metro district began hiring Northern plant operators almost a year 

before initial discharge. The facility coordinator, assistant superintendent 

and two lead operators were hired first. That core group then helped hire the 

remaining operations staff. “We started from day one with the idea that the 

team was super important,” West says. “We were very intentional about allow-

ing people ownership right away — getting buy-in.”

Hiring staff members early paid off when they began training to oper-

ate the plant. “For a lot of this facility, our operators got to drive it before it 

was live,” West says. “We had countless hours of training that everyone was 

able to participate in. The amount of training on all of this equipment was 

almost astronomical.”

Typically, he says, “A huge challenge is getting training to cover all the 

shifts. But we were all here since the plant was not yet online. Everybody was 

in the same room, so we all heard the questions and the answers together.”

To get a feel for the plant, they practiced. “As pipes and tanks came 

together, we pumped clean water in a circle to test pumps, pipes, valves and 

controls,” West says. “We got to see how to send water from A to B without 

doing any treatment or discharges. There was no risk, and it was a great tool.”

In addition to West, the plant team includes Thomas Acampora, North-

ern Treatment Plant assistant superintendent; Kim Cowan, assistant super-

‘‘
There were some long days. We spent a lot of time, 

effort and energy on seeding and making sure we had 

the right microbial population when it was time to go live.”

ORREN WEST

The tertiary floc sedimentation facility 

at the Northern Treatment Plant.

Orren West,
Metro Wastewater 
Reclamation District
Denver

POSITION: 

Superintendent, 
Northern Treatment Plant

EXPERIENCE: 

30 years in the industry

EDUCATION: 

Associate degree, 
information systems

CERTIFICATIONS: 

Class A Wastewater Operator
Awards: 2017 Plant Operation Merit Award, 
Rocky Mountain Water Environment 
Association; 2008 William D. Hatfield 
Award, WEA of Texas

GOALS: 

Be a difference-maker in the industry



14     TREATMENT PLANT OPERATOR

intendent; Larry Chadwick and Grant Sharp, lead operators; Ibrahim 

Bajraktari, Elias Carson, Maritza Franco, Kent Ritchie and Norman Hen-

derson, operators; and Christine Thyfault, operator technician. Ten addi-

tional employees perform maintenance, laboratory, administrative and other 

support functions.

 

RAMPING UP
As go-live approached, the team seeded the plant with live microorgan-

isms from Metro’s main plant: “There were some long days. We spent a lot 

of time, effort and energy on seeding and making sure we had the right micro-

bial population when it was time to go live. We had to have enough time to 

get adequate seed in, but not so long that it wasn’t viable any longer.”

Startup in October 2016 went smoothly, though it took about an hour 

longer than anticipated for the first effluent to appear as a crowd of employ-

ees and guests looked on anxiously. “We were compliant when the first water 

went over the weir,” West says.

The liquid process begins with preliminary treatment consisting of a 

step screen (HUBER Technology) and vortex grit removal (WesTech Engi-

neering). In primary treatment, 

screened wastewater blends with ter-

tiary chemical solids and polymer 

before clarification.

Secondary treatment includes 

step-fed biological nutrient removal 

with unaerated and aerated zones 

and ammonia-based dissolved oxy-

gen control followed by clarification. 

Tertiary treatment includes alum 

coagulation, two-stage flocculation 

with polymer addition, high-rate settling with chemical solids recirculation, 

and sand filters with Leopold - a Xylem brand - underdrains. Effluent is UV 

disinfected (Ozonia North America, LLC) before release to the South Platte 

River by way of a cascade aeration structure, supplemented with oxygen if 

needed for permit compliance.

 

PROCESS INNOVATION
The plant, designed for 28 mgd (expandable), now treats 4 mgd on aver-

age, although the flow is expected to increase rapidly with residential growth. 

“Our flows are low enough in the early morning that it’s problematic,” but excess 

capacity has the offsetting benefit of providing redundancy, West observes.

The plant uses two unique processes on the solids side. In post-aerobic 

digestion, anaerobically digested sludge is returned to the tank after diges-

tion to aerate it by way of the plant process blowers. The PAD process is 

designed to aerate the anaerobic solids and thus nitrify the ammonia, reduc-

ing the sidestream load back to the plant.

“PAD has been an interesting process to learn,” West says. “Operators 

often note that we don’t have a book to reference; instead, we are writing the 

Northern Treatment Plant, Metro Wastewater Reclamation District

PERMIT AND PERFORMANCE

 INFLUENT EFFLUENT PERMIT

CBOD5 128-228 mg/L 0.63-1.64 mg/L 17 mg/L monthly average

TSS 154-382 mg/L 0.97-3.99 mg/L 30 mg/L monthly average

Ammonia 31.3-40.4 mg/L 0-1.53 mg/L 9.61 mg/L lowest monthly average

Nitrate + nitrite N/A 2.82-5.40 mg/L 10 mg/L daily maximum

Total phosphorus 5.0-7.7 mg/L 0.08-0.36 mg/L 2.5 mg/L 95th percentile

The team at the Metro Wastewater Reclamation District’s Northern Treatment Plant includes, from left, 

Ryan Robinson, Guy Koett, Brandon Adrian, Kim Cowan, Steve Sanchez, Norm Henderson, Grant Sharp, 

Orren West, Kent Ritchie, Ibrahim Bajraktari, Chris Thyfault, Maritza Franco, Steve Summers, Tom 

Acampora, Larry Chadwick, Denise Manguso, Chad Grooms and Sarah Gomez.

(continued)



www.deltatreatment.com


book. PAD has performed well at times but has required a lot of tinkering 

on our end. Starting up a brand-new process has provided a lot of learning 

opportunities. We seeded the PAD process with thickened waste-activated 

sludge from the Hite facility, so the nitrifiers were there.”

The Northern plant is the second facility in the country employing uni-

fied fermentation and thickening (UFAT), a gravity thickening process that 

follows primary clarification. “This process allows us to generate enough 

carbon for the biological process so that we rarely need to add supplemental 

carbon,” West says.

 

CHALLENGING STARTUP
The biggest challenge in going live with the new plant was making the 

entire plant work right from day one. “It’s not like an upgrade or expansion 

where you add one process, a clarifier or whatever, and focus on that,” West 

says. “Here it was everything. It all had to come together right now.”

Operators monitor the plant from a control room using advanced equip-

ment and can perform the same functions from the field using iPads. The 

plant was also designed with public education and outreach in mind. There 

are multiple interactive displays in the lobby of the administration build-

ing, and the tour route can easily accommodate buses.

The Rocky Mountain Water Environment Association recognized West 

and the plant staff with its 2017 Plant Operation Merit Award for success-

fully bringing the plant online. From grass, rubble, and one little trailer to 

a fully functioning, compliant facility, West and his staff have Metro’s North-

ern Treatment Plant off to a great start.   

HUBER Technology, Inc
704-949-1010
www.huberforum.net

Leopold - a Xylem Brand
855-995-4261
www.xylem.com/treatment

 featured   products from:

Ozonia North America, LLC
201-676-2525
www.ozonia.com

WesTech Engineering
801-265-1000
www.westech-inc.com

‘‘
PAD has been an interesting process to learn. Operators often note that we 

don’t have a book to reference; instead, we are writing the book.”
ORREN WEST

The Metro Wastewater Reclamation District’s 

Northern Treatment Plant.

IT’S IN HIS DNA
Orren West came to Denver’s Metro Wastewater Reclama-

tion District in 2012 to head up the still-in-design Northern 

Treatment Plant. He brought along a 20-year tradition of 

competing in the Water Environment Federation’s Operations 

Challenge, held at WEFTEC.

“I’d been doing it so long it was in my DNA,” West says. He 

already knew team members at the Littleton/Englewood 

Wastewater Treatment Plant because he’d met them over the 

years at the Ops Challenge, so he began by working with them 

through the Rocky Mountain Water Environment Association. 

As he settled in at the Metro district, he talked up the Ops 

Challenge and kept his eyes peeled for team candidates. He 

volunteered to lead the effort.

The district found the team a practice venue, and West 

began recruiting team members. Metro sent its first team, 

Elevated Ops, to WEFTEC 2015. West was proud of their 

performance. It helped build momentum, enhanced recruiting 

and led the district to start a second team in 2016. West coached 

both teams that year.

Elevated Ops won Division 2 of the national competition in 

2016. Team members included Kelsey Gedge (captain), Matt 

Duncan, Lance Wenholz and Josh Mallorey. West coached.

The second team, Metro Bravo, included Quintin Schermer-

horn, Donat Luigi, Jay Halliwell, Melanie Verke, and Brenda 

McMillan. They placed 17th in Division 2 in the first year.

Elevated Ops placed second in the Division 1 Godwin 

Maintenance Event at WEFTEC 2017 and fifth overall. Metro’s 

second team, the Heroic Hites, placed seventh overall in 

Division 2. The members were Rebecca Miller, Schermerhorn, 

Victoria Kosinska and Michael Grengs. McMillan coached the 

team. In 2018, the team took third place overall — second in 

Safety, third in Maintenance, second in Collections, second in 

Process Control and first in Laboratory.

“I’ve stayed involved in the Operations Challenge at various 

levels,” West says. “I’ve been involved every year since 1998.”

http://www.huberforum.net
http://www.xylem.com/treatment
http://www.ozonia.com
http://www.westech-inc.com


tpomag.com    January 2019   17

Flowrox GeoBagTM 
— Roll-off geotextile filtration 

ASK FOR MORE!
888-356-9797 / sales-us@flowrox.com

Removes up to 90 % of water
● Dewatering of waste & process sludges
● Cost-efficient processing and transportation in one closed unit
● For cold climates the unit can be isolated and heated

Flowrox GeoBagTM is for:
● Sewage sludge dewatering
● Tailings dewatering
● Concentration of oily sludge
● Separation of precipitated solids

and impurities
● Filtration and dewatering of clay,

sand and other fine particles

www.flowrox.com

Roll-off unit includes:
● Container & geotextile filter bag
● High performance slurry pump*
● Chemical dosing pumps*
● Flocculation reactor module*
● Integrated controls*

*optional

IIoT/AI & remote controllability w/ Flowrox MalibuTM smart platform

mailto:sales-us@flowrox.com
http://www.flowrox.com
www.clearspan.com


18     TREATMENT PLANT OPERATOR

An Island Adventure
A UNIQUE LEARNING EXPERIENCE TAKES SPRINGFIELD FIFTH-GRADERS 
[...]
“We generate enough power through the summer to take us all the way 

through the winter months. And each year since that first year, we have gen-

erated just enough power to cover our expenses. We pay a minimal electric 

bill for the delivery system, but we do not pay anything for the power because 

the solar system has generated all that we needed.”

 

LAGOON SYSTEM
The Deer Creek wastewater treatment plant consists of four connected 

lagoons. Wastewater flows by gravity to a 35-foot-deep wet well and lift sta-

tion. Three 5 hp pumps move the water up to the first lagoon, and it flows by 

gravity through the series of lagoons and a rock filter before discharge to 

Mud Creek. There are no aerators or mixers in the lagoons; the electrical 

demand comes only from two buildings and the three pumps in the wet well.

Still, the electric bills were $600 to $900 a month, a significant expense 

for a small village, according to Jim Hackney, village president. An electri-

cian by trade, Hackney had some experience with solar power from working 

on an array at a local school, so he and the village board were receptive when 

Jason Hawksworth of Hawk Energy Solutions brought up the idea for the 

wastewater system.

“We came up with a system that would work at the wastewater treatment 

plant,” Hackney says. “It has worked very well. The lagoon system is some-

where in the neighborhood of a 98 percent offset. We just have to pay the 

metering charges because we need commercial grid power to start the motors 

and other equipment, and for backup.”

 

LOW MAINTENANCE
The solar array requires minimal attention from village personnel. “Basi-

cally, there’s no maintenance at all,” Lewis says. “We just keep an eye on it 

and make sure we do online monitoring. The panels can be monitored remotely. 

We monitor them to make sure they are always working. If there is any dis-

connect, we are notified immediately.”

When the village expanded its water production capacity with a second 

well and a new 150,000-gallon elevated water storage tank (replacing a 

50,000-gallon tank), a second solar array was constructed next to the water 

production plant. “With the connection of the second plant, we will have 100 

SUSTAINABLE
OPERATIONS

Students from Deer 

Creek-Mackinaw (Illinois) 

Intermediate School at a  

field trip presentation by 

solar developer Jason 

Hawksworth of Hawk 

Energy Solutions.



tpomag.com    January 2019   21

percent redundancy, so if there is a disaster, we have a new well big enough 

and a new treatment plant to supply the town,” Hackney says.  

The drinking water plant produces about 50,000 gpd. The town antici-

pates some growth, which is one reason for expanding capacity. The waste-

water plant is already large enough to handle a 

population significantly larger than what Deer Creek 

has today.

 

DIFFERENT FINANCING
Deer Creek’s first solar plant cost about $160,000, 

but about 60 percent of that was covered by the grant 

from the Illinois Clean Energy Community Founda-

tion. That system is owned and operated by the vil-

lage. The second system (25 kW) is owned and operated 

by Hawk Energy Solutions; the village has a power 

purchase agreement with an option to buy.

“It’s a rent-to-own system, basically,” Hackney 

says. “We pay the developer a negotiated rate lower 

than the Ameren Illinois rate for the electricity the 

system produces for five years. In the sixth year, we 

can buy the system out at a highly reduced rate.”

The 25 kW system provides 50 to 60 percent of 

the power for water production. The break-even points 

from both projects are favorable to the village. “We’ll 

recoup our investment on the wastewater treatment 

plant in year number eight,” Hackney says. “On the 

drinking water plant, that’s probably out there around 

the 10- or 11-year mark.”

Now Hawk Energy Solutions is building a third 

solar plant, a 12 kW system, to provide power for the 

office and community center.

 

EDUCATION OPPORTUNITIES
The solar array at the wastewater treatment plant 

gets regular visits from students at the local interme-

diate school. “One of the classes does an alternative 

energy project,” Lewis says. “The students come out 

and look at our site and check things out.”

Hawksworth enjoys taking part in the field trips 

and has given presentations on solar energy to stu-

dents in Washington, Illinois, where his company is 

based. “If I get invited to do something of that nature, 

it’s a tremendous opportunity to teach kids about 

solar,” he says. “I’ve done it a couple of times, and I 

look forward to doing it again. It’s a good opportu-

nity for them to learn what’s out there and the changes 

that are taking place in the energy sector.”

Since putting up the array at the wastewater treat-

ment plant, Hawk Energy Solutions has been in talks 

with other central Illinois communities for similar 

solar projects, and Hawksworth expects some to get 

underway in 2019. As Deer Creek shows, the size of 

the plant doesn’t matter much.

“Those projects are going to be extremely viable,” Hawksworth says. 

“Solar has the same impact on a small plant as it does on a large plant, just 

on a smaller scale.”   

‘‘
It’s a rent-to-own system, basically. We pay the developer a negotiated rate 

lower than the Ameren Illinois rate for the electricity the system produces for 

five years. In the sixth year, we can buy the system out at a highly reduced rate.”
JIM HACKNEY

www.aerzenusa.com


22     TREATMENT PLANT OPERATOR

T
he Mahomet (Illinois) Wastewater Treatment Plant sits in 

a tight 5-acre triangle: on one side a railroad track, on 

another side the Sangamon River, and on the third side a 

subdivision.

That posed a major challenge about 10 years ago as growth in 

the community, a bedroom suburb of Champaign-Urbana, required 

a capacity expansion. Complicating things further, the Illinois 

EPA issued total maximum daily limits for nitrate and phospho-

rus discharges to the river.

Jason Heid, water and wastewater superintendent, along with 

his operations team and engineering firm, were up to the challenge. 

They converted two existing activated sludge package treatment 

plants into a new extended aeration facility with biological nutri-

ent removal, without having to expand the plant’s footprint.

The key to the project was an integrated fixed-film activated 

sludge (IFAS) secondary treatment process that enabled an increase 

in design capacity from 0.5 to 0.9 mgd within the existing tank-

age. The facility now produces effluent containing monthly aver-

ages of 6.15 mg/L nitrate and 0.63 mg/L total phosphorus, both 

well below permit limits.

For its consistently excellent performance, the facility received 

a 2017 Plant of the Year award (1 to 7.5 mgd) from the Illinois 

Association of Water Pollution Control Operators and a 2017 

Wastewater Plant of the Year award from the Illinois Rural Water 

Association.

 

HANDLING GROWTH
The Mahomet plant was built as a package facility in 1961. An 

extensive 1986 upgrade converted that package plant to an aerobic 

digester still in service today and replaced it with two package acti-

vated sludge extended aeration plants (Sanitaire - a Xylem Brand). 

The upgrade also included a filter building with three rapid sand 

filters (Evoqua), along with a clearwell and mudwell.

“In the mid-2000s, knowing we needed to stay ahead of our 

growth, we looked at another expansion,” says Heid, who holds 

Class 2 Wastewater and Class B Water licenses. “As we sorted out 

what we wanted to do, we got a letter from the IEPA saying we 

now had to remove nitrates and phosphorus to meet the new 

TMDLs.” Construction began in fall 2011 and was substantially 

complete in 2014.

THE AWARD-WINNING MAHOMET WASTEWATER TREATMENT PLANT PACKS A LOT 

OF TREATMENT CAPACITY AND QUALITY INTO A SEVERELY CONFINED FOOTPRINT

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Bradley Lee

Great Things 
in a Small Package

The Mahomet facility produces effluent containing monthly averages of 6.15 mg/L nitrate 

and 0.63 mg/L total phosphorus.

wastewater: PLANT

top performer



tpomag.com    January 2019   23

Village of Mahomet (Illinois) 
Wastewater Treatment Plant
www.mahomet-il.gov

BUILT: 

1961, upgraded 1986, 2014

POPULATION SERVED: 

7,000

FLOWS: 

0.9 mgd design, 0.7 mgd average

RECEIVING WATER: 

Sangamon River

TREATMENT LEVEL: 

Tertiary

TREATMENT PROCESS: 

Integrated fixed-film activated 
sludge, biological nutrient 
removal, sand filters

BIOSOLIDS: 

Land-applied by contractor

ANNUAL BUDGET: 

$550,000 (operations)

Matt Gregory, left, operator, 

and Shawn Rideout, mainte-

nance, perform maintenance 

on a return activated sludge 

pump (Flygt, a Xylem brand).

http://www.mahomet-il.gov


24     TREATMENT PLANT OPERATOR

“The engineers came up with a technology that enables us to use the two 

existing activated sludge plants and reconfigure them to achieve our desired 

design capacity without expanding the footprint of the tanks,” Heid says. 

“Each of the existing plants had five cells for activated sludge extended aer-

ation with a 30-foot-diameter clarifier in the middle.

“Those clarifiers were converted to aerobic digesters. The outside rings of 

the tanks were modified to create an anaerobic cell and two anoxic cells, along 

with three aerobic cells. Two of those cells, amounting to 40 percent of the tanks, 

have the IFAS media in them (Veolia Water Technologies). The IFAS media 

allows us to do ammonia and BOD removal without a bigger footprint.

“The IFAS media is just brilliant. A conventional activated sludge 

facility can treat about 15 pounds of BOD loading per 1,000 cubic feet. Now 

we can treat 200 pounds. It’s just a huge difference. The design engineers, 

Larry and Matt Johnson and Narendra Patel, did a really good job of look-

ing to the future.”

The facility was built for easy and affordable expansion to a 1.25 mgd design 

capacity. Two new 46-foot-diameter secondary clarifiers are sized for that next 

phase. They’re installed on the site of a former excess-flow lagoon; a concrete 

0.5-million-gallon concrete clarifier in a corner of the site near the river now 

receives excess wet-weather inflows. The expansion also included rehabili-

tation of the sand filters with PLC-based controls and new backwash valves.

 

ESSENTIAL HEADWORKS
The only major new addition to the plant was a headworks building con-

taining a rotary-drum microscreen (HUBER Technology) with quarter-inch 

holes. “We had the Chevy model on the old plant, and now we’ve got the Mer-

cedes,” Heid says. “It’s one of our most important pieces of equipment because 

we can’t let trash get through and still operate the plant.

“The IFAS tanks have screens that keep the media inside. You can’t let 

rags in there like you could with a regular activated sludge plant. If rags get 

into the tanks, they’re not coming out. They’re going to get stuck on a wall 

screen or on the screens between the cells.” The headworks also includes a 

rapid-rate chlorine disinfection system for high wet-weather flows, along with 

alum feed storage tanks for phosphorus removal and a climate-controlled 

electrical room for all the plant’s submersible pumps and mixers (Flygt - a 

Xylem Brand).

After screening, the flow enters 

a splitter structure before entering 

the two secondary treatment trains. 

“In those tanks we have a lot of inter-

nal recycling to accomplish nutrient 

removal. In each tank, the anaero-

bic cell is for phosphorus reduction; 

the anoxic cells are for nitrate. Then 

we have two aerobic cells with IFAS 

media and control logic and a third 

cell with fine-bubble aeration and 

no media.

“There are several flow schemes 

we could use to accomplish BNR, 

but we use the modified University 

of Cape Town process, since we have 

found it to be the most robust.”

From secondary treatment, the 

flow moves on to the clarifiers, which 

have fiberglass weir covers to free operators from weir cleaning. The effluent 

then goes to the sand filters for tertiary treatment. A nonpotable water sys-

tem supplies water to clean the headworks screen and other plant equipment, 

and for grounds irrigation.

 

LAND-APPLIED BIOSOLIDS
Waste activated sludge is pumped to the aerobic digesters, equipped 

with coarse-bubble diffusers. An airlift pump decants the digesters; thick-

ened biosolids gravity flow to a pump station that delivers the material to a 

FROM WINGS TO WASTEWATER

Jason Heid launched his wastewater treatment career in the 

U.S. Air Force. That role wasn’t his first choice.

“The Air Force had a very high retention rate, and for the other 

jobs I wanted, there was up to a year wait,” Heid recalls. “The job 

I took was called environmental support specialist. It was some-

thing to get me in the door.”

Before he knew it, after basic training and schooling, he was 

treating water and wastewater at Air Force facilities, ending with 

Chanute Air Force Base (since closed) in Champaign County, 

Illinois. Upon discharge from the service, he returned to his native 

Pennsylvania.

Soon after the move, he got a phone call from the Urbana & 

Champaign Sanitary District: “I packed up, got in my car and 

found an apartment in Champaign. I can say I was probably 

unemployed for one week in my whole life.”

He worked six years as an operator at what was then a 17 mgd 

wastewater treatment plant. Then he and a friend left for 

Mahomet to work as part-time employees, with plans to also 

operate plants at other small communities on a contract basis. 

After eight months, the water and sewer and street and alley 

superintendents in Mahomet died tragically in a trench accident. 

Heid observes, “The next thing I knew, I was here full time.”

Jason Heid, water 

and wastewater 

superintendent

‘‘
The IFAS media  

is just brilliant. A 

conventional activated 

sludge facility can treat 

about 15 pounds of 

BOD loading per 1,000 

cubic feet. Now we can 

treat 200 pounds. It’s 

just a huge difference.”
JASON HEID



tpomag.com    January 2019   25

1-million-gallon holding lagoon, also 

decanted periodically. Each fall, a 

contractor land-applies the biosol-

ids on farms by knife-injection.

“At some time in the future, there 

will probably be some phosphorus 

regulation for the farmers and we’ll 

have to change to a different pro-

cess,” Heid says. “For now, our stor-

age capacity allows us to land-apply 

just once a year after the crops are 

out in fall.”

The plant functions with a small 

team who also takes care of the 

village’s water plant, the water dis-

tribution system and wastewater col-

lections system. Team members are 

Matt Gregory, water and wastewater 

operator (Class 2 Wastewater and 

Class B Water licenses), and Shawn 

Rideout, Reed Coleman and Kyle 

Welborn, maintenance workers.

The small staff makes efficiency 

paramount. Heid believes in per-

forming maintenance and repairs 

in-house to the fullest extent possi-

ble: “When you pay someone to do 

A nonpotable water system delivers water for 

plant equipment cleaning and ground irrigation.

Process automation helps a small 

plant team keep effluent quality 

high and attend to essential 

maintenance. 



26     TREATMENT PLANT OPERATOR

maintenance, it doesn’t get done as often because it costs a bloody fortune. 

If you want to pull a submersible pump to change a seal, it’s going to cost 

$3,000 because they’re going to come with a truck crane to lift the pump out 

of the ground.

“I’m not going to buy an $80,000 truck to pull 15 pumps. We use a com-

posite Davit crane. There are two pumps to a wet well. We put a crane mount 

at every wet well that’s bolted into the concrete. The crane breaks down into 

three pieces so we can take it anywhere we want. We put the pumps on a 

stainless steel chain and crank them up.
[...]
tenance Committee.

: Why is this series necessary when so many other training resources 

are available?

Innerebner: There are other training resources out there, but what 

makes this series different is that it’s current and peer-reviewed. A lot of 

training materials have been in existence for quite a while and are pretty 

out-of-date, especially when it comes to biological nutrient removal and 

activated sludge systems. The amount of knowledge operators need for 

certification exams and to run their facilities has surpassed what is in the 

older materials.

‘‘
Treatment plants keep getting more complex, and so  

operators need a bigger, better knowledge base, especially 

for nutrient removal and everything we’ve learned about  

activated sludge over the past 30 to 40 years.” 
SIDNEY INNEREBNER

Sidney Innerebner with 

the WEF mascot



tpomag.com    January 2019   43

: What areas does the first volume in this series cover?

Innerebner: It has 10 chapters that cover the entire liquid side of the 

process. It starts with headworks and then goes through lagoons, trickling 

filters, rotating biological contactors, activated sludge and nutrient removal 

— all the basics of biological treatment. There’s a section on basic chemis-

try because operators need some knowledge in that area. The last chapter 

covers disinfection. The intent is for this book to get operators through at 

least their Grade 3 exam, or their B level exam, depending on the state.

 

: How did you decide on the content for this book, given the vast 

scale of the subject?

Innerebner: The book is based on the need-to-know criteria defined 

by the Association of Boards of Cer-

tification, or ABC. They have a list 

of things that operators are expected 

to know at the different testing lev-

els. Those criteria are updated reg-

ularly. In fact, ABC issued an updated 

list of need-to-know criteria while I 

was working on this manual. They 

added lift station and collections sys-

tems troubleshooting to the treatment exam because wastewater operators 

often handle collections system duties. That means I need to add a lift sta-

tion section to the second volume.

 

: Is this a book that a plant supervisor could give to an operator 

in training?

Innerebner: Yes, and the hope is that courses and certification pro-

grams at community colleges will actually use it as their textbook. I know 

the Ohio Water Environment Association plans to use it for developing all 

their training materials.

 

: How does the peer-review process work?

Innerebner: I write a chapter, and then it goes out for comment. Depend-

ing on the chapter, the peer review could involve 15 to 30 people who are sub-

ject matter experts. They tell me what they thought I got wrong or what I 

could explain better. Then there are regional differences. I’m in Colorado 

and the technologies in our facilities aren’t necessarily the same ones that 

facilities on the East Coast or in Nebraska have. Peer review has been really 

good for making sure the book covers everybody, not just the experiences of 

people from one region or another. Once the comments are addressed, they 

go back to the reviewers so they can see how I addressed them. If everyone 

is happy, the chapter then goes to a secondary review committee. Then, it’s 

off to the editor and typesetter. 

 

: Learning from a book can be difficult. What makes this book 

effective as a teaching tool?

Innerebner: The book is easy to learn from. It has short sections fol-

lowed by practice questions. There are more than 1,000 practice questions 

in all. It’s loaded with color pictures, diagrams and infographics. Operators 

can learn a great deal from looking at the pictures and seeing for themselves 

how things operate.

Every chapter has a summary table at the end — a bullet list of every-

thing covered in the chapter. Operators looking for a quick refresher can read 

that and see if they got all the main points. If they take the online course 

that goes with book, it’s more interactive. There are videos to watch, and at 

the end of each chapter there’s a final exam. WEF is seeking approval so that 

operators taking those exams can earn training units.

 

: Beyond sample questions, are there any in-depth problem-solv-

ing exercises?

Innerebner: Several of the chapters have more complicated scenarios 

to work through. The operators are given a paragraph of information about 

a realistic facility situation, and they’re asked to work through that. For 

example, in the activated sludge chapter there’s an exercise where they have 

to set the return activated sludge rate and the waste activated sludge rate and 

select the target sludge age.

 

: How would you describe the writing style in this book?

Innerebner: I try to relate the concepts back to something people 

already understand. For example, a lot of wastewater professionals come from 

mechanical backgrounds. In wastewater training, bacteria are often explained 

by microbiologists as these magic, fuzzy things. But the way to think about 

a bacterium is as a little combustion engine. An engine needs two things to 

operate: fuel and oxygen. In our case, the fuel is BOD, or sometimes ammo-

nia. When you burn the fuel, you get certain waste products. Those are the 

kinds of explanations that connect with operators. We don’t want the mate-

rial to be scary or intimidating.

 

: How did you deal with all the terminology in the industry?

Innerebner: I tried to not use a lot of jargon. Some of it is unavoidable 

because we are an acronym- and jargon-heavy industry. So the book has many 

little sidebars. Any place where I introduced a term, or where a term has a 

different meaning in wastewater than in common language, or where a term 

appears that hasn’t been mentioned since a previous chapter, the definition 

is in a sidebar on the page so operators don’t have to go and look things up.

 

: Are there any resources available to help trainers make use of 

this book?

Innerebner: A trainer’s kit is in process and should be available very 

soon. All of the graphics and tables from the book will be included, along 

with PowerPoint presentations that highlight key concepts in the book and 

include definitions and quiz questions. Trainers will be able to print hand-

outs that include the chapter summaries, reference lists, a list of acronyms, 

problem-solving exercises and more. We hope that will make it easier for col-

leges and instructors to adopt our materials.

 

: Once this series of books is complete, what would you recom-

mend as an effective training package for operators seeking certifications?

Innerebner: If they’re studying for an exam, I would suggest books I 

and II, along with Basic Laboratory Procedures for the Operator-Analyst, which 

WEF released in 2012. It explains the most common lab procedures for waste-

water. Those three books would comprise a really nice, complete source. 

Operators taking their grade IV or A level exams will also need book III — 

advanced treatment.   

‘‘
The book is easy to learn from. It has short sections followed by practice 

questions. There are more than 1,000 practice questions in all. It’s loaded 

with color pictures, diagrams and infographics.” 
SIDNEY INNEREBNER

Send a note to editor@tpomag.com |

Share your opinions about TPO articles through our Letters to the Editor.

Like something? Hate something? Agree? Disagree?

mailto:editor@tpomag.com


THE WAYNESBORO WASTEWATER TREATMENT PLANT 

DELIVERS QUALITY EFFLUENT WITH NEW EQUIPMENT, 

A SOUND MAINTENANCE PROGRAM AND A DEVOTED STAFF

STORY: Jim Force 

PHOTOGRAPHY: Kevin Blackburn

A Source
of Pride

The City of Waynesboro 

wastewater treatment and 

water treatment plants.

wastewater: PLANT

top performer



F
rom wastewater plant management to the operational staff, 

Public Works department, and community, pride was bust-

ing out all over Waynesboro after the town won the 2018 

Virginia Rural Water Association Plant of the Year.

“We received the award at the association’s annual conference, 

and we took it back for a special presentation at the next City Coun-

cil meeting,” recalls Ross Morland, P.E., plant engineer. “The 

mayor presented the award to the plant staff, and members of the 

council congratulated them and thanked them for their hard work. 

There were handshakes all around. We’d received pats on the back 

and local appreciation in the past, but the state award was a first 

for us.”

While Morland is pleased with the honors he and his staff have 

received, he’s not surprised. Located in the Blue Ridge Mountains, 

the Waynesboro plant meets a stringent discharge permit for bio-

logical nutrient removal, hits nearly all its key performance indi-

cators, and is staffed by a dedicated group of operators who take a 

personal interest in the plant’s success. “Everybody’s willing to 

pitch in and help out,” Morland says. “I couldn’t ask for a better 

group of employees.”

 

MAJOR UPGRADE
In the old days, Waynesboro operated a 1954 trickling filter 

plant designed for 4 mgd. Upgrades in 1967 and 1989 added travel-

ing bridge sand filters for tertiary treatment and rotating biological 

contactors as a polishing step to meet lower BOD requirements.

The system experienced frequent sanitary sewer overflows and 

faced a consent order to improve its collections system and to 

expand treatment plant capacity to handle excess flows. Working with 

the Hazen and Sawyer design firm, the city began an upgrade to 

6 mgd in 2006 and finished the $32.6 million project in August 2010.

At the head end of the new plant, a bypass manually cleaned 

bar screen and two automatic mechanical screens (all from MN 

Water Treatment Products) remove rags and debris. Two 350 gpm 

vortex cyclone units (E & I Corporation a Div. of McNish Corpo-

ration) remove grit after the flow passes through a Parshall flume 

to a pair of tanks for a five-stage Bardenpho activated sludge pro-

cess designed for BNR.

In the first stage, anaerobic treatment occurs, followed by the 

anoxic zone, then an aerobic zone, a second anoxic zone, and the 

final aeration zone. Philadelphia Mixing Solutions’ mixers mix 

the contents, and Sanitaire - a Xylem Brand fine-bubble diffusers 

disperse air delivered by three Aerzen blowers.

Treated water settles in a pair of circular clarifiers before pass-

ing through a six-layer gravel bed filter. Disinfection occurs in a 

three-channel TrojanUV3000Plus UV unit with low-pressure, high-

intensity lamps. Alum is fed for phosphorus removal in a splitter box 

and in the return activated sludge pump station. Carbon is fed at the 

start of the second anoxic zone in the BNR tanks for denitrification.

A Siemens Industry Process Instrumentation HydroRanger 

200 ultrasonic level transmitter measures influent and effluent wet 

well levels, chemical tank levels and effluent flow. High-quality 

Jake Long, left, technician, and Scott Balsley, 

chief operator, take mixed liquor samples for 

process control and compliance testing.



46     TREATMENT PLANT OPERATOR

effluent is released through a cascading aeration channel before discharge 

to the South River. The plant achieves exceptional annual average discharge 

concentrations of 1.17 mg/L total nitrogen and 0.11 mg/L total phosphorus. 

It also meets tight limits for TSS, CBOD and ammonia called for by the Vir-

ginia Department of Environmental Quality, or VDEQ.

Biosolids are anaerobically digested. The primary digester features Jetco 

mixers, Weir Specialty Pumps (WEMCO) chopper pumps and an external 

heat exchanger. The primary and secondary digesters are covered by Envi-

rex (Evoqua Water Technologies) Dystor digester covers. Solids are thick-

ened before addition to the digesters, then dewatered on two belt presses. 

The resulting cake is landfilled.

 

KEYS TO SUCCESS
Waynesboro has also made strides in preventive maintenance and asset 

management. “Our planned maintenance management program was estab-

lished about two years ago,” Morland says. “We’re getting all our data into the 
A lab technician reviews bacteria counts using a PentaView digital microscope 

(Celestron).

The team at the Waynesboro Wastewater Treatment Plant includes, seated 

front, from left: Brad Wiliams, maintenance worker; and Scott Balsley,  

chief operator. Standing: Dustin Fisher, operator; Tony Reed, lab technician; 

Ross Moreland, plant engineer; Marvin Godbey, lab director; and Jake Long, 

technician. 

Waynesboro (Virginia)  
Wastewater Treatment Plant
www.waynesboro.va.us

BUILT: 

2010

POPULATION SERVED: 

21,900

FLOWS: 

6 mgd design, 2.45 mgd average

TREATMENT LEVEL: 

Secondary

TREATMENT PROCESS: 

Activated sludge, biological 
nutrient removal

RECEIVING WATER: 

South River

BIOSOLIDS: 

Landfilled

ANNUAL BUDGET: 

$1.53 million (operations)

http://www.waynesboro.va.us


tpomag.com    January 2019   47

database (Cartegraph) so we can plot inspection schedules and rotation of equip-

ment. In the past we were simply following a spreadsheet. Now when guys 

get caught up for the day, they can go to PM schedule and stay ahead of it.”

It’s the same way with asset management. “It was made easier with a 

brand-new plant,” Morland says. “Now we’re able to define the critical needs 

and life expectancy of each piece of equipment. It’s been a huge improve-

ment.” Waynesboro uses a list of key performance indicators to track success 

and share progress with operators, as well as its director and town manager 

and members of the Town Council. Specific indicators include:

• Compliance with regulations

• Number of overflows in the sewer system and pump stations

• Planned versus unplanned maintenance

• Cost of treatment versus a five-year average

• Level of fulfillment of staff positions

• Staff training hours

• Lost-time work days

• Number of customer concerns and complaints.

The team met nearly all the targets in 2017. The indicators are impor-

tant for measuring department successes, for budget planning, and for oper-

ator communications, Morland says. “We share the results with staff. They 

can see our goals and what we are trying to achieve.”

 

BOOSTING MORALE
That information may be one reason the Waynesboro staff has such a 

positive attitude. “Each of us looks forward to coming 

to work each day,” Morland says. “There’s a strong work-

place culture here. Lines of communication are open. 

There’s no micromanagement. Operators are free to 

approach their tasks on a day-to-day basis and choose 

what they want to work on.”

GETTING WITH THE PUBLIC

Waynesboro doesn’t hide its wastewater treatment plant from 

the public. It’s in full view at a number of community events, and 

students and community groups tour the facility regularly.

“We do a lot with our school kids all the way through high 

school and college,” says Ross Morland, P.E., plant engineer. “All our 

staff members were born here or near here. They take a lot of pride 

in the treatment plant and actively participate in school tours and 

public events.”

Tours are only one part of the program. At the community’s 

annual fly-fishing exposition on the South River, and at Public Works 

Day, the entire Public Works department, the treatment plant, and its 

staff are on display. “I think it’s a major reason why we won the 

Virginia Rural Water Association award,” Morland says.

The flyfishing event takes place over two weekends each spring 

and brings hundreds to the riverbank in the middle of town to watch 

demonstrations, learn about fish and fishing, and try their hand at 

hooking a native rainbow or brook trout, or a planted smallmouth or 

largemouth bass.

The wastewater treatment plant has an informational booth at 

the event, promoting environmental conservation and showing the 

public how the plant helps protect the South River, a tributary to the 